MANAGEMENT OF TYPE 2 DIABETES

o
o
AN RPG > 11.1 mmollL (200mg/dl) and <18 mmoUlL (325 mgd) FPG/RPG > 18 mmol/L (325 mg/dl)

TREAT

B Counsel on diet and physical activity TEST urine ketones
REASSESS IN 3 MONTHS / \
If ketones 2 2+ If ketones < 2+
If goal not achieved
W BEGIN METFORMIN \l/ \l/
500 mg 1 x daily. I
W Counsel on diet and physical activity B REFER to higher- ¥ BEGIN gliclazide
and adherence (at all visits) level of care 80 mg 2 x daily
o~ B Counsel on diet modification,
REASSESS EVERY 3 MONTHS physical activity and adherence
: . to medicines
E If goal not achieved |

. M Increase dose to 1000 mg 1x daily REASSESS
. IN 3-5 DAYS

REASSESS EVERY 3 MONTHS I I
. NO IMPROVEMENT IMPROVEMENT
N If goal not achieved
E W Increase dose to 1000 mg 2 x daily \l/ \l/

[ I
If goal not achieved level of care M Continue gliclazide,
B ADD gliclazide 80 mg 1 x daily diet and physical activity

B REFER to higher

B Counsel on hypoglycaemia at all |
REASSESS

subsequent visits .
I IN 2-3 MONTHS
|

If goal not achieved If goal not achieved

W Increase dose to 80 mg 2 x daily

B REFER to higher-level

A4 of care

If goal not achieved, despite adherence to
medication healthy diet and physical activity

M REFER to higher-level health care

facility for starting insulin* Consider less stringent glycaemic control in patients with
frequent severe hypoglycaemia, complications, serious
comorbidities and/or limited life expectancy

* If they are more affordable than insulin, DPP-4-inhibitors, SGLT2-inhibitors or ploglitazone can be used
before insulin in cases of treatment failure with metformin and gliclazide. Introduce and titrate insulin
treatment according to local practices.

**7.0 mmol/L (126mg/di); 11.1 mmol/L (200 mg/dl); 18 mmol/L (325 mg/di)

https://iris.who.int/bitstream/handle/10665/334186/9789240009226-eng.pdf?sequence=1



